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GENERAL INFORMATION

Indexes :

This Parts Catalog is arranged for easy

identification of Genuine CASE Service
Parts, An alphabetical index is provided at
the front of this Catalog to locate the'major

groups or assemblies, A numerical indexat

the rear of the Catalog gives the part num-

' Orders

Orders should plainly spe cify correctp:

. mumber, full descriptlon quantity requirv- _

machine model and engine model, machi
and engine serial riumbers, method of sh
ment and shipping address,

/
!
>

CASE MODEL
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-

118 _chPAcT TRACTOR -

ls)zifbeagd the pages on which they are de- ) Changes | |
: . - When changes to the machine make it ne ENGIN Ay . -
Illustratlons ' [ essary, revised pages for this book will E MODEIT{ SERIAL AND -
o  issued. The revised pages will be issuedw .S-REC|F|CAT|ON' NUMBER )

All parts are illustrated in "Explodec‘x
Views" which show the individual parts in-
thelr normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspondto thosein.
the "Reference Number" column and are fol-
lowed by the part nurnber descriptmn and

quantity required ) )

hd 1

the same page number as those they repl:
and the "issue" number and date wﬂl_
advanced., . .

It is imperative that revised Parts B.
pages be inserted 1nto their respect:
- Parts Books as soon as received. Fail
to do so ‘will lead 1o confusion and defeat
purpose of the book.

Indented. Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assemk

The quantity shown in the "Number Required"” column is the number of parts used ona n
chine except where parts are'indented in descriptive list. In this case the quantlty shown is
number required for the preceding assembly or sub-assembly .
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) PAR'I‘I_NO."" DESCRIPTION . ' REQ'D .. TRACTOR MODEL AND
A 55150  CYLINDER ASSY - rear steering . ... ....... s 1 SER'AL NUMBER
28 A 56208 - . SOCKET ASSY - rear cylinder . , . .............. 1 ) -
29 A 55956 - ' PLUG -.adjusting, socket assy .. ... .... P | . - ) )
30 A 55957 SEAT - socket ball. . . ... e DI 2 . > , S el
31 A 56210 SPRING - socket * . .. ...... e e 1 : ' ' ) : L
32 A 56200 . SEAT -socketspring . ........0o000vu.. e 1 ‘ . =
33 G 45175 CLAMP ASSY - 80CKet AS8Y . . « o0 o vv ovv o ADEE | ‘ACTOR MODEL DESIGNATIONS ENGINE M
16- 836 | BOLT - 1/2" x2-1/4" N.F.heX. . . .. vuvnnrnnnnon 1 ' : R ODEL DESIGNAT IONS
34 132- 104 PIN - cotter, 3/16" x 3", . ........ P S SV R 118 TRA o C
35 A 55889 STUD - ball,socket & cylinder .. .........0.......2 CTOR . ' ‘ : . C19070
36 13-. 410 BOLT ~ 1/4"x 5/8" N.C.,hex. . ....... e 4 ’ ‘ i ) X -
37 92- 4 LOCKWASHER - }/4"SAE .......... e I 4 - o, L : _ . ’ : | - ~

Terms "Right Hand” and "Left Hand"

"Right Hand" and "Left Hand" sides of this machme are determmed by standlng at.the o ir
of the unit and facing in the direction of forward travel, :

When using this catalog lee the reference to serial
nmunbiers of various cong moted ler d listed in

SERIAL NUMBERS

the “deseription® copy By velerring to correet serml num-
Burs, proper parts ide nniu ation will be assured,




CASE MODEL 118 COMPACT TRACTOR

C19070 ENGINE[ C : ) T : s
REF, PART NO, . DESCRIPTION f - - 'REQ'D kS :
1 BR 390640, . BLOCK ASSEMBLY - short =+ ++ s evcetccrnanens eee 1 ]
BR 390380 BLOCK - cylinder, stripped ' -css-serrecracacsecss, 1 .
BR 295962 *BUSHING - cylinder . f ------------------------- 1
BR 294606 SEAL - il ==+« R R .1 .
. BR 230827 BUSHING - governor shaft ==ss=vrsansssn e eaas i -
ER 66768 PLUG - oil filler -« iL c4 s as e ascansnasennran 1
BR 270538 GASKET - carburetor mtg, = *=+*«svscs=vus REXER 1
221- 13 PLUG - pipe, oil drain« « s« csseeose eseeinseseas 1 “f N
BE 261038 CRANKSHAFT =« I L 1
10 ~BR 298616 - OIL PAN ASSEMBLY sieeamans seean R 1 ‘
11  BR 295963 BUSHING - oll pan  ~hesresssvensosansosannan. 1
12 BR 298923 SEAL - oil T eesannaa, 1 %
13 BR 27750 GASKET - oil pan 1/64" +=-csrtcecsvcann sese.- 1
14 BR 93585 SCREW - Dll‘fpﬂ.l'l mtg_ N A N ) L ] . 4
15 BR 390847 PISTON ASSEMBLY - standard =»-+=sessssesve IO
15 BR 390348 PISTON ASSEMBLY - 010 oversize s« s v -e s encuns.e 1
15 BR 350349 v PISTON ASSEMBLY - 020 oversize crs=ereeanasvs.s 1
15° BR 390350 .PISTON ASSEMBLY - .030 OVErsize «ess-osrs-oanns 1
16 BR 299569 RING SET - Standard +~+1e* s s ru s s e s e sl i
16~ BR 299570 RING SET - .010 oversize «++receseiaccan. aremce 1
16 BR. 299571 RING S8ET - .020 oversize ss+cvsmrrecarennany s+ 1
16 BR 299572 RINGSET - .030 oversize '« v+ +s~vcterrmencnacenns 1 -
17 BR 295840 PIN ASSEMBLY - piston, standard -+sccessecnccnn ~°* 1,
17 ' BR 295841 PIN ASSEMBLY - piston, .005 oversize. s=+«+-- tPeees 1
18 . BR 298614 BRACKET ASSEMBLY ~ governor gear & oil glinger .... 1 .
15 BR 270430 GASKET - cylinder head .«.+... s eacanaanen “eene 1 -
20 BR 390402 - CONNECTING ROD ASSEMBLY . v .veeverannmenntus 1
21 + BR- 222114 LOCK - connecting Tod bolt - e eeseoconcnnraacnns 1
22 BR 92659 BOLT - cormecting rod -+« se-0cd B 2
BR 27803 GASKET - valve COVer «esvoaov.. vesrarenans sree 1
24  BR 390419 VALVE -~ exnausSt e «vsoceceancesscs ‘e e aansma e 1 <
25 BR 93830 LOCK - exhaust valve e+ ise-eoseesss t e s v 2
26 BR 292260 ROTATOR - exhaust valve s« s aveceranss “asoeenns 1
27 BR 261055 VALVE -intake ' «eveesasesacioaanane rraean eees 1
28 BR 221596 KEEPER - intake valve « « - s s e asusoacarrannns ‘. 1
29 BR 65906 SPRING - intake valve, -« ««eonscranneneinens veae 1
30 BR 26828 SPRING - exhaust valve - - vesevaceaesenssnnnios -1
31 ° BR 260933 TAPPET = valvVe e vt aaeesssnssasnisnnonnncsss . 2
32 BR 210728 GEAR - CAITl % s« r s s e s e s s rasvsnsensscnacesans s, 1
33 BR 230759 SHAFT - ZOVEINOT IOVEY « s e v e s s s o rocensasnsoscssan 1
34 136- 103 PIN - hair_ » - ... e e e naabeacsas e .1
35 A 27795 RETAINER ;«vevavornoonrnoancnneaansnnsonns 1
36 . BR ‘221898 BAFFLE - cylinder «<..cescasenssass REEEEEER R 1
37 BR 93163 SCREW -bhaffle mfg, +-sveescrsvsonnssscsnnnsass 1
.38 BR 222117. COVER ~ breaker points «+.-++... ‘eaasean sesaan e 1
39 187~ 1041 SCREW - S€ms . «cwasss car et e raaesann 2
e T T
I
‘ . #
Printed in U.S.A, - , . May 1975
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/CASE MODEL 118 COMPACT TRACTOR
YA ' GA9070 ENGINE
REF, PART NO, /' ° DESCRIPTION . ; , REQ'
/40« BR 299848  BREATHER ASSEMBLY - crapkcase « - ¢« reeesuninnan,
/4 BR 280005 TUBE - breathpr. I I I I I A AP e e s e e v e
./ 42 BR. 93536 SCREW -Sems +eesenenaanasse s desasareans
43 BR 211778 HEAD"_ cylj_nder B e s e e v s rE e e ev e unara .
44 BR 93210 BOLT.~ cylinder head, 2-9/32" <+ .o ceeteeeda e
45 BR 93211 BOLT -"cylinder head, 2-21/32" + v+ ... Qoeeveoantnnanns
46 BR 390180 FLYWHEEL -+ ccesosoans Ceressaeraerena
47 BR 61760 ' KEY - fiywheel v-c-veean. D LR KR I I I I _
48 . BR 220865 - WASHER - Spring eeese«ss e esne s e de sl
49 BR 221796 SCREEN - flywheel . » «« ... erarsaas oo s i
- 50 BR 93042 SCREW - S6mS esssessccascsson S veeaaes
- 51 " BR 211383 - HOUSING - screen mounting «scseeeeseanans P N
: , 52 BR 222277 COVER - screen housing - -« ev s o e o an feaeaas e,
53 BR 260971. LINK ~GOVETNOY =« o= ¢ 2 e s s v o s e nasonsonasssescaan ‘f.
154 BR 261129 @ SPRING ~ ZOVErnor «assvsesssan R e aien
b BR 261%L17 CIINK - choke « o =6 0 saeea .....’;......-5".....‘...
‘56 BR 390662 PLATE - governor control . .-..... I I feiuna
Y BR 2’21559 . * WASHER = governor laver « ¢« a5 S e ecsentranaata "manan
58 BR 93572 SCREW - governor lever «vescsrsecas cmreeasans .
50  BR 221535 CLAMP--‘----" ....... e s e reaaas I
60 BR 93496 . SCREW-sems--scssvessnn Messecsaanne cesaanans
81 BR 298303 LEVER ASSEMBLY ~. ZOVEINOr » « s s v seesnoas teamaaeas
62 BR 220680 WASHER - #10 "+ vreaecinnannn s R R
T 63 . 11- 312 BOLT - #10 NC yound head c» s » s e e s nnamecetannnnys
64 129-- 9 " NUT - # 10 NC.hex « - « e e e earrraa e e e )
B85 BR-221760 - GUIDE-Qir -+ +ssess’essosnassanscecnsseca vesens
66 BR 260584 =~ SPRING - governor link, -« -w--+» e sasesveriananann
67 ‘BR 91920 SCREW - # 8 x 5/8" flat hd, mach. « s s s e v e v v tesans.,
68 . 193- 25 LOCKWASHER - # 8 internal tooth + « ¢« v v e 0 e e e ™ crrras X
69 BR 66554 - COLLAR-i_nsulatj_ng “ bt eesmasearessnrs TS e me e .
70 BR 68068 WASHER - insulating -+« s esrraaer emnans .
7”:.[. 125 6" NUT-#BNChé!J'_{ ..... LI I I sererenaas A
72 BR 299500 WmE - ground ------- . aﬂ LI RN T A e s E e sy s ,
73 . BR 390918 MUFFLER - exhaust >~ """ " " R
- 74__ BR 221885 SHIELD-heat * 8'e B 8 an a4 a2 s 5 uuww : ..'.I...‘..‘..-...
75 BR 22226'3 LOCK - Screw - 8 & 5 4 ¢ l. 4 & 4 & F e e a’'n ¥ E T e S E s aaa 'l - . ll R i
76 BR 93704 ) . SCR,EW - mufﬂer . -“ ------- * » % a3 a0 - .’;_. ‘1“&- . "'2'_ —_— .
77 _ BR 390693 STATOR - alternator s s s e st s s s et e s ,
78 ] BR 230976 BUSH]NG - S-tator ‘e 8 2 8 a8 0 mas i ve '. ------------ LI '. -
79. BR 93621  SCREW - statormtg, ~-t--rrroroeness Peemenee A
80 BR 222211 BRACKET - fuse holder "®°*""*""**"*"" srtTerreerelet
81 BR 93536 SCREW_ bracket mtg. LR A I I RN A ) i a e n w LR Ll ]
82 BR 220880 WASHER - bracket mtg, “sesverrrreccrccccnrcanas .
83 BR 2222172 RETAINER - wire ===+ R R
84 BR- 53438 SCREW - retainer cscanen R AR
~ Printed in U8, A, v o August 1972
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, CASE MODEL 118 COMPACT TRACTOR
/ TN - B l
’ J C19070 ENGINE
REF. PART NO, DESCRIPTION ¢ REQD
85 BR 300892 RECTIFIER - alternatoll +..%vve-u.. e P |
86 ,BR 93621 SCREW - rectifier . ... Verdnsanas e g e ans 1
87 BR 298968 COIL ASSEMBLY itvvvvennnnncccnnones Hienenans 1
88 BR 93381  SCREW -coilmig, «eveecceo.e :...,...y.—r’. deeeiad. 2
89 BR 221907 : CLIP e Wire ----- e S e e nseenvsean A ' R ) 1
- 80 BR 66538 INSULATOR - spark pl R R grasersanaes 1
91 M 20677 SPARK PLUG ««+cnvsvessns et ses s i n st a e .2 .
/' 92 BR 299543 °© GEAR -TiDE ++vesiocnsennnnnennn eenaan wemaees 1 oW
/ 93 BR 390233 . SHIELD ~ SEArtdf e s-e'enssnson S peee 10
., 94 BR 93410 SCREW - shield mtg, +«+ - eneaan eerasseennanes 2 |
/ 95 BR 209392 . HOUSING - blOWer “ve-vvejeco¥e-dennnnnnnonanas 1
/ 96 -BR. 93158 SCREW - blower housing mig, «+eeedes... e EEREE 4
3 97 BR 221901 BAFFLE - cylinder head «««.«... et I\a ........ | ‘
"*., BR 296577 KIT - engine gasket (includes items 7, 13, 19& 23] _sevaise 1- o -
* - r
. ¢
he
5 " ° R ’
P
z // ‘.'
" ,/ /
,/ N
\//’
" '/
g - : =
Printed in U.S.A. ‘ August 1972
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CASE MODEL 118 COMPACT TRACTDR
FUEL SYSTEM "

REF. PART NO, : DESCRIPTION - - ' - REQ'D"
1 C 15519 © TANK -fuel.seeevsstnaceann ‘0w ._.f'.u ........ .o 1
2 . C 15174  STRAP-tANK veveecvsevacennnnnan Ceeeiinens .o 2

3 173 215 SCREW - round head madh.. 1/4" X1-1/4" socecinnn.. oee 2
4 129~ 504 NUT-1/4r'sq teraceaniiaaia reeenn *erasennnss 2

5 C 10657 ELBOW L R A e . --.'.-" --------------- I ; a e 1 ’
6 °C 15526 FUEL LINE -~ 18" ..... i eeaanerrassaeneas e ke an s 1
7 214 103 CLAMP-h0SE --v.tiecveunnnnneronasilgfonnanns 3

8 . BR 390811 -CARBURETOR - (repairs page 13)s v v v o evaan. Y e i ee e 1

9' C .18206- CONTROL - choke and throttle v.n... Pra e st reanaa 1

10 ' C  .15540 HANDLE - T &t vivcvisnsncancannans reestecsnanann 1

11 187- 1047 SCR - self tapping Plulllps head ....... seenanda ee 2

12 BR 3950379 CLEANER ASSEMBLY = air v v v iveivinenns I |
13 BR 270528 " ELEMENT - air cleaner ..... e smremsraenaaes ae 1

14 BR 93622 SCREW - air-cleaner ...... R T T 1

15 BR .93323 ° SCREW - air cleaner ceeeene e e esedarseacanee . 1-
‘16 BR 270539  GASKET - @iF Clefner . ... ueuenooenneconreneennna 1

17  BR 270538 . GASKET - carburetor mounting - ........ it reen . |
18 C ' 11529 CAP -fueltank ... .00 0a.. “ v a LI EEEEE . 1

19 C 11545‘ N . INSERT ‘- fuel Cap ----- - -' L I R I I T T I T T R R T N S S . 'a - 1

A
-
."_\._aw\ '
‘J ‘ ‘:é"
;
f
o
;- 4
Printed in U.S.A. May: 1975
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CASE MODEL 118 COMPACT TRACTOR/
CARBURETOR '
REF, PART NO, . " DESCRIPTION s REQD
1. BR "93357 SCREW - carburetor mtg, ..... .'n. ..... e A VAV
2 4]1- 24 CPLUG-welch oo c it s ivaenesveiaansossanseeaniihe 1
3 BR. 27590 FILTER - carburetor drain +..e.««.. A S 1
4  BR 220521 - RETAINER - carburetor-drain filter ....... S e ee s ia]
5 BR 20268l  VALVE ASSEMBLY - carburetor idle. . uusnsen?s e udnf
-8 BR 26157 . SPRING - throttle adj. ..... Ceeenn ceerasmecnanadia OF
7. BR 23108 BUSHING - throttle shaft  .......iv.0.di9 0 0atenn.. 2
8 BR 93038 SCREW'~ throttle’and choke mtg. “....ovoboeceniifae,, 3
9 BR 91920 SCREW-#8x5/8"mach, «evevecenaennbsivennasaas 1
10 - 138< 251 - PIN-throtle stOp «eeeveveorrcocoaaaioalhpuoiansss 1
;.11 “BR 230896  PIN-floathinge .« v.as... e N T EE TR T, &
12 BR 222010  VALVE - choke <= eean B N
13 BR 299762 VALVE ASSEMBLY - needle ++vsasa. e I |
14, BR 270538 GASKET -~ carburetor mounting .+« +..«.. ebeassnsasen gl
15 BR 221986 VALVE - throttle «-«:ees.. B T |
16 BR 299650 SHAFT AND LEVER - throtfle «..... P
17 BR- 211712 STOP - throttle - «c-vereutrineenscsnnanennnnass 1
18 _BR 299707  FLOAT - carburetor e eneecuvrerncsascnoasanennae 1
19 BR 299096  VALVE - fuel inlet assembly «««o'sves. teedasirenaane 1
20 BR 221995 BOWL - fl0at, = secevnrasoaranannns P
21  BR 270511 GASKET - fipat bowl . ...... cenaans predeanadiaanans 1
22 BR 222014 WASHER - £floathowl + '« seeeeneannas ceecancecenaa w1
23  BR 390684 . SHAFT AND LEVER - ChOKE +«vt™vveaaacnvanannnanas 1
24 * BR 299740 - NOZZLE - Carburetor  ««eceeboasecacecnnses Meaaa *}
25 BR 230932 | SCREW-nozzle +edescnvecn. ceasaa. cesVenneenas 1
26 BR 222027 BRACKET T\\ca;;buretqr .......... D A |
.27 BR 93572 SCREW - bracKet mounting «...ceececeaa -
28 BR 270382  WASHER - choke shaft ..... tearssanasecnrnan cee 1
29 BR. 261116  .SPRING - choKe'TEIUITI « v v - vvrroionneusnmnennnnaas 1
30 C 10678 -+ . CONNECTOR - fuel pipe = «eovertnssnvaiamans ceenaas 1
31 BR 299852 . KIT - carburetor overhaul I
ENGINE. MOUNTING PLATE ’
1 C 19012  PLATE'- enginemtg. «.«.... “eesen Cereseees O |
2 164~ 543 SCREW - cap hex socket head 5/16" x 1-1/2" NC  ..,..... .4
3 C 16752  ‘WASHER - flat 5/16" .. cveeecaan crenaresrrenavnaa 4
4 192---.20 LOCKWASHER - 5/16". . ... NP
5  129- 102 NUT « 5/16" NChex »eveeesacnnsnas e e . 4
6 ~C 19073 MOUNT = fleX DOl o emsneeucnnsoncncennsasanas co 4
7 C 19008 SCACER +evvesvobdrenscassotosnsnsananosaanses &
8- . 131- 1115 LOCKNUT - 1/4" NCheX ..., .%..ad.en... crenan ce. 4
g  113- 2 BOLT - 1/4" x 5/8"NChex “vecuuannn PR eeretes 2
10 192"‘ 19 LOCKWASHER.-]_/&”l-T---..o.o:-‘--.-----o-’-/a-ron 4
11 195- _ 102 WASHER - 1/4"flat s e e-ecesesoscssasanonnas veeos 2
12 (113-. 3 BOLT - 1/4" x3/4" NCheX .eeeids'sumcacnsseansonans 2
. ' ’ ]
ﬁf" X

T R NP

a3
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. 'CASE MODEL 118 COMPACT TRACTOR
HOOD.FRAME AND GRILLE
REF. PART NO, . DESCRIPTION T , REQ'D
1. C 18479 FRAME-mainl .........00uuuanus ke eerceeean PP |
2 C 18870 HOOD AND GRILLE ASSEMBLY..... it e e e 1
3 . C - 18664 COVER-PTO ..iuv.vvennainsnceannneas e .1
4 C 18662 CLIP - hood hinge RH. ......... e e s s e nes s a .. 1
T 18661 CLIP-hoodhinge LLH. v .ot inveersennuennnnnennens e 1
5 113- - 103 -+ BOLT -5/16"X1"NC .uivrmrenmnnnnnneas A
- 6 192~ 20 LOCKWASHER - 65/16" . . v v v eeuunenn e ereteaaaen e 2
1 129- 102 NUT - 5/16"hex NC . ..'veeevnann Ceasresracanenas 2
8  113. 207 BOLT - 3/8"X1"NC ...t eronccnnsnonnanan eade.. 4
9 192- 21- LOCKWASHER - 3/8". % it i it imer e v ncncnnsnnanennan 8
10 129- 103 ~ NUT-3/8"NCheX .....eu. eans e e aeasanaea .. 8
. 11 ¢ 18205 ~ CHANNEL - instrument panelliner ................ |
12 C 19069 LANYARD - h00A © 4 oo vt nnneoononoesoennnnenns 1
13 113- 4 BOLT - 1/4” X 1" NC 1 it et es s orcnnieunnnnannsns Sl
14 ' 192-- 19 LOCKWASHER - 1/4" ..t eereuemedoannonnanns P |
15, 129- 101 NUT - 1/4"NCheX i veepcutnnnccncnomenannnans R |
16 C 17038, BUMPER -plug ....... e eeeanaas e 2
17 C | 19112 PLATE - CONET  cu i i 'ee s oo ennnenonsasionnnnas |
18  1B7- - 1036 SCREW - -/4" x1/2" self tapping . e evcuuwevann e ieeens 4
19 C . 15116 DRAWBAR .. veuuanciveeana AR T |
20 - NSS, . WEIGHT BOX.- (optional - order as machinery item) ....... 1
21  113- 206 BOLT - 3/8" x3/4"NChex - -«-.. fecaneeene eesaen. 4
. .
\
Yt f :
4 3 /
+
.- /=
o
v
' -
', _
Printed in U.S.A, A : e August 1972 .
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CASE MODEL 118 COMPACT TRACTOR
SEAT AND FENDERS

L
I

EF. PARTNO. . ' ' ° DESCRIPTION - -
C 16129 SEATASSEMBLY .;il'I-'-o'u'--ocu--ouc-----_'.ol

R

1 -

2 C 15610 MOUNT - seat, Fubber |, .. ...t e eeesoeennnnnen .
3 113- 122 BOLT - 5/16" x 1-1/2" NC hex

4. C 14534 BUMPER - seat, rubber e e e e e e e
5 C 19118, - BRACKET -hinge ... ............
) 113- 102 BOLT - 5/18" x 3/4" NC hex
7 192- . 20 - LOCKWASHER - 5/16" | ., ... .. eeeeencncnnana
8 129- 102 NUT - 5/16" NC hex :

9

C 18702  FENDER AND SUPPORT

. o ,
N
2
;'Ll
\
L . .
-3
&
o ’
&
T
¢ -
- ’
5
Printed in U.S,4A, - ' K . August 1972
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) , 'CASE. MODEL ': 118 COMPACT TRACTOR ‘ ¥ '
, b ’ STEERING GEAR Iy
REF. PART NO, [ DESCRIPTION - : ' REQ'D
1 C 18016 CAP - steering .. ..ccreeireeenannesnanacsecannas 1-
2 131- 11113 NUT - jam 5/8" NC -hex e e m e veaamsereas et 1\
3 ' C 18015 WHEEL - Steermg ----------- % & 8 = a s e v e nEen ":é “- =¥ 1“
4 C 15096 BUSHING - flanged nylon . ...... fecieerens ceaaaia. . 2)
5 C 15097 SHAFT - steering . .......... e re s aes e e, 114
8 126- 16 KEY - Woodruff 3/18" x 374" i it r e eensaas 1
7 C. 16245 BRACKET =~ Stering .. cveveoeveemsmonanosencnsea 1
8 111- 202 BOLT - 5/16" x 3/4" NC, round head, square neck ZP....... 2
‘g 192~ .20 LOCKWASHER - 5/16" ZP e e s erve s el 4
10 . 129- 102 NUT .~ 5/18" NC hex, ZP . ... .o inean “eie e wn e amrsean 2
11 195- 2069. WASHER -'5/8" plaln 0 S T |
12 C 15104 GEAR - steering .. ...vcivvnnnn-. e s meeveana e -1
13 C 15105 PIVOT - steering gear- ...... D .1
14 218~ 17 » FITTING - 1ube .. .'vecnveon e r et s ettt . 1
15 113-; . 103 BOLT - 5/16" x 1" NC hex, ZP ~. .. tetenmneans e aee e 2
16 195-° 521 WASHER -~ 5/16% plain, ZP  v\.vuvwos.. P e e UAR-
17 C 19641 BUTTON - friction .......... ettt erirteanaaas 1
18 cC 18017 CLIP - tinnerman . .... e e e eeas e e e e 2
. 19 " C _ 14201 WASHER - shim ... ..eeereiinnneuannnns frasennea 1
20 C 12975 © WASHER - 5/8" .. .veeuernns et s aaaaasaneaans . 2.
. \.t ' . .
; ;
|
. ' ¢
™~ .
4
¥
g - . .
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( CASE MODEL 118. COMPACT TRACTOR Dot
: FRONT AXLE - ,

REF., PART NO: . - DESCRIPTION 'REQ'D
1--.C 15066  AXLE-front . ..........occc.. B O
2 .C 16946 SPINDLE - right hand . ....... B |
3 C 16724 SPINDLE - lefthand ........ caaenanaaenans I
4 138- 2065  PIN - roll L.H. spindle 3/16" x 1-1/2" . ....... T |
& -C 11906  WASHER - thrust 13/16" ... ... Cerreananae Cenaaa 3

'6  219- 404  .FITTING - lube . ,... e maaa ceeteanssseenan cens 3
7 C ~ 13106 COVER - lube fitting ...,... cesrreaaanens nessnees 3
8 C 12975 WASHER - spindle ........... cielaaiaas e 2
9 ‘A 30881 ° WASHER - Wheel SPACET ... .eueuenvnnnbunennnnn ....UAR
10 132-- 311 PIN - cotter 5/32" x1-1/4" , [ it innennan. creeaes 2
11 C 15067 - ROD-tieanddraglink ........eceevvesencannna ce. 2.
12 ¢ 15113 BALL JOINT ~ RE. thread . vuueveson enrsstsun.. vee. 2
13 C 15068 BALL JOINT - LLH. thread . .......vveu.. -
14 192~ 23 LOCKWASHER - 1/2" ZP . .. .. uieneerennnnonnonnnnns 4
15 129~ 125 NUT - 1/2"'NFheX ..uceuvonnnns. Cesamasessasanas 5
16 .129- 325 - NUT -1/2"NChex, L.H.thread ............ e -2
17 C 16948 ARM - upper spindie ......... e e 1
18. C 18626 PIN-axle POt ..o .vvivencccecronnnonoeanennns 1
19 131 1127 NUT - jam 3/4"NChex ........ fedieiaeaieaa seen 1
20 T 33565 .. KEY.-1/4vx1/4"x1" . .......... cerresarenasena. 1
21 192- 20 . LOCKWASHER - 5/16" ...\ ceeceueioenannns, creeiaa 1
22 113 108 BOLT - 5/18" X 1" NChex ', . ... veeesnasocannansn 1
23 138- 2040 PIN - spirol roll 1/4" x 1-1/2" ... . eiuvennonnin- io 1

FRONT AND REAR WHEELS
1- C 15090 WHEEL - front (includes bearing) ....... Gt ersenaaanes 2
2 C 12110 BEARING - sealed, inler ... ...uveesncuennnoaas veas 2
3 C 12111 BEARING - OWer.. ., i s suiiesnncnisnroancnsecsnen 2
4 219-- 10 . FITTING-1ube . .,......vuicuuaus mas st 2,
5. C. 12370 ° CAP-hub ........c.0iveiennannnenann. e 2
6 ' C 15093 WHEEL ~ el ... uvuvrennsocnnnnonnnesan feeene 2
7 126= 21 KEY - Woodruff "A" 1/4" X T/B" L. ... ieeenseanionnen 2
8  195- 2028 WASHER - 3/8"plain, ZP .. ......,c0cecesnseneonus 2
9 192- 21 ~ LOCKWASHER=3/8"ZP ......i....v.cn. cieiaans -2
10 113- 207 BOLT - 3/8" X 1" NC BEX, ZP & oo oo s oveessnsensenennns 2
11 C 13716 WASHER - 1"108aUB€ . ... . v vcuvvennoccnannassnan 2
12 - C 10292 WASHER - 1" 1B BaUge .. ...ccueuevvenonnancannnns 2
{
K Printed in U.S.A. ‘August 1972
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CASE MODEL 118 COMPACT TRACTOR
. BELTS, PL},‘LLEYS AND IDLERS
REF. PART NO. DESCRIPTION SR REQ'D
. 1 Ce 1551] PULLEY - transmission . ,, .. fereeer et i, "1
2. °C. 18468 ‘BELT = driVe .. uuivuvnesemmnnnnn s, meeeaean 1
3 C 16739 PULLEY - idler, flat o, ... e se s i 1.
4 113- 219 . BOLT - 3/8"=x2"NChex* . .......... e e 1
5 C: 17164  KEEPER-belt . .. ......... e e 2
6 195- 104 . - WASHER - 3/8",,....... e S 1 -
7 4131- 178 LOCKNUT - 3/8"NC hex' ., .. ........v'eccen .. 4
8 C. 17213 PULLEY - fdler . , ...\ iuyierenenenmrnn ! 1
9 C 17204 BUSHING - idler pulley ., . ... ... ... veeuennnnn. 1
10 195- 525 ° WASHER-3/8" ., ... . ... ........0v0.oooo it 5
11 C, 13012 PULLEY - idler, flat B 1
’ 12 C  -17207 ARM - clutchitller ..., ... ... co.uuunnnnn o 1
I3 C 17203 BEARING - sleeve S e a e s eae s sea s aaaan 1
14 € 15178 SPRING - idler ,.......... f e e lacer et P |
15 C 15545 BRACKET - spring, idler ., ......... e U |
16 C 17866 KEEPER - belt. ..... T, 1
17 113- 102 BOLT - 5/16" X 3/4" NCheX .. v s e eme e .. 1
18 C 16752 WASHER - 5/18"- . ., ... .. 0vun.. e e eaeennaana. 1
19  192- 20 LOCKWASHER - 5/16" | ..... e e e e 1
20 129- 102 NUT - 5/18" NC hex ....... et ettt es . 1
21 . 178~ ‘858 SETSCREW - 5/16" x 3/8" NC socket head  ,........... 2
22 ¢ 19072  PULLEY - engine, drive & PTO .. .. .0 o' oo, e eaes 1
238 C 15156 BRACKET - saddle ..... S e eeaaa 1
24 T 25070 KEY - 1/4" square X 21008, . . o0 n e s mems o 1
BRAKE ASSEMBLY
.1 C 15106 ° DRUM -brake .. ............. e 1
2 126- 16 KEY -Woodruff #9 . .._....... er e ey s, <1
3 178- 858 SETSCREW - 5/16" x 3/8" NC hex S0CKet . . . vvunennen. ... 2
4 C 15127 BAND - brake assembly .. .:......... . tanes e rensns 1
5 113- 102 BOLT -~ 5/18" X 3/4"NCheX . ., .o ieeuivenmnnn ., 6
6 192- 20 LOCKWASHER - 5/16" |, .. .. inneivennnns 5
70 128- 102, NUT-~5/I18"NCREX .,/ .u''ourensmnnnnon, . 5
8 C 189107 ROD-brake . .......eei'reeninininionaennann, 1
g L 32763 SPRING - brake returfi |, . ... .. .itue o smennnnnnn.. 1
10 132~ 26 © PIN - cotter 3/32" x 3/4 , | . ... e 1
, 11 131- 178 . LOCKNUT - 5/18" NC hex . ...ueuoumouwun. i 1.
12 132- 48 - PIN-cotter 1/8" X1 .. ... ievnnnn.. R 2
'13 ¢ 17211 PEDAL ASSEMBLY - brake . ..o vwesoonmmn s, 1
14 C 15156 BRACKET -saddle .. .....0ieevenennncececeneen. 2 .
15  138- 92 L e S 1
16 C 17410 LOCK - clutch and braKe | . ..o e o e s ve o e nonnennnns o
17 C 18695 LATCH - brake ... .. ..t tineeseneannncsennnen 1
18  131- 69. LOCKNUT - 5/16" NC HeX . 4 it e v e me e cnnensnnnns |
19 185- 521 WASHER - 5/16" ,......... e ee e e e tee e 2
20 C' 15498 PAD - footrest RUH. 8hort . .. ..o v e v e e e e n s SO |
.21 ¢ 15499 PAD -~ footrest L.H, long ..... it e et e anaea 1
22 195- 541 WASHER - 5/8" - e, UAR"’
Printed in U.S.A, . May 1975
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"CASE MODEL 118°' COMPACT TRACTOR
HYDRAULIC TRAN SMISSION AND CONTROLS
REF, PART NO. DESCRIFTION ' REQ‘D
1 C 18207 TRANSMISSION - hydraulic (mcludes items 2, 3 4 and 5) 1
2 C 15546 . GEAR -~ drive’ ..uvuevvnvsoan. D 1
3 C . 15584 " BPACER 44 it vnien i e te e reer e 1
4 C 15585 RING - retammg .............. P e e c e rese. 1
5 126- 109 KEY - Woodriff #3 oottt r it its e e eennnnenn., 3
'8 C 15511 PULLEY - transmission ....,... PR P 1
7 195- 2012 WASHER - 1/4" . it in e e e aieeaee. 1
B 192- 19 . LOCKWASHER - 1/4" ..... R et aeeena 1
g 113- 2 BOLT ~ 1/4™ x 5/8" NC. hex ....... fr s e eea e 1
10 C 15155 +FAN- transmxssmn e e e it eeeaeaaneaanea 1
11 113- 241 BOLT - 378" £ 8" NC heX & o oo eee s on onaeeeme e, 4
12 192- 21 LOCKWASHER - 3/8" . 4. tiiinnierinenencnnneas 5
13  138- 51 PIN - roll 1/8" X B 8™ i i i et it e e e e et et e 1
14 - C 15534 . GASKET - transmission . v e v e v v s simmenononnnnnnn. 1
15 A 62549 SEAL - "O" ring, transmission: . ..... ... 0.t iinnna.. 1
16 ‘¢ ‘18209 B L= A 1
17 ,C 15589 . CAP = tAIK 4 e’ vvu'evveseee e e e enm e e e e 1
18 C 18210 SEAL - oil tank P . 1
19 214- 4 CLAMP - hose 3}4“ ..... P . 2
20 "C 17231 GUIDE - neUtTal . ..\ e s e e ese e e ss e 1.
V21 131- 178 "LOCKNUT - 3/8" NC HEX s v v vt e it ee e e e esinene s e 2
22 C 18837 | HUB-travel contTol & uivuvi s iivevnnvorecnnnenns L
23 193- - 53 LOCKWASHER -~ 3/8" external tooth ................... 1
24 ° C 15597 SCREEN ... it ivancannnnah oins e I |
25 C 14900 - SCREW - #10 x 3/8" 'NC hek self- tappmg ............... 4
26 . 178- ‘858  SETSCREW - 5/16"x3/8"NC ........... .. c0cuunn.. 2
27 C 19624 LEVER -speed cOmtrol ... ...t it ininenoenansan- . 1
28 A 37247 KNOB - speed control; . ....... e e e e se e 1
29 'C 12093 BUSHING - flip l0CK . i e ivinencennennnsnenecennnnnn 1
30 C 11942 SPRING - control 16Ver-= . s v ieu'evwunan. docavnnoans 1
31 131- 165 LOCKNUY - 1/2"NC hex ..., v..u.... e 1
32 - C 17234 - LEVER—-camcontrol........;..................., 1
33 185- 521 WASHER - §/16" & .. vrennnnannosas N e e 3
34 132-. 320 PIN - cotter 3/32" x 3/4" .. ... .. ... uiiitennnnnnnns 2
35- C 18839 - LEVER - transmission control .. . .uuve e on . w P ¢
36 129- 103 | NUT-3/8"NChex ,.....ve'ivenouwno.. bheereenia. 2
37 € 16898 . BUSHING-cam .............. em e et 1
38 C 18233 KIT = input shaft and bearmg ............. et e e, . 1
|
8 s e "
; .
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'CASE- MODEL 118 COMPACT TRACTOR = o
PR . . ) :
b DIFFERE_NTIAL AND FINAL ‘DRIVE
. REF. PART NO, - " DESCRIPTIO - " REQ'D
-_1“ C 15788 Pm‘_[ON_bevel;.--.’........._ ......... IR e e ee 2
2 C 15808 GEAR ~bevel +«vvirrionurdannislinnnnnna,. vesaa 20
3. C_~11173 .PIN.!drivel [ ) e e s . ;.l...‘ ...... ..-..I‘.'-.. 1
4 C 11174 ° BLOCK - drive s+ e s oeeesnnan B
5 C 15812 CARRIER - differential «sssvsaa.. R LR 1
6 C 15811 CARRIER - differential =+« osen.. R R 1 .
7T C 11172 GEAR -ring  + e eveuan. I I PO Ar e e 1 .
" 8. C 15786 AXLE - LLH., o0 -uu ORI RN st e eaaa o s ens 1
9 C 15787 - AXILE - 2 " e s « 1
10 F 19633 “‘BEAJ_RING--—Lhrust """'""""""""""""'7' 2 .
11 C  11178- '~ WASHER 2 thrust .+« s cv..... SR eeeeneenn wees B _
12 C 11222 . "RING - ret2ining «+ s sv... I LI P
13 13- 436 . BOLT - 1/4"x2-1/4" NChex sescveuun P et te e 4
‘14 92- 4 LOCKWASHER = 1/4" «au-u... Pt e e e et et eeananena 4.
15 C 15813 HOUSING - differential + -« c«icuuuevas.. e w e e nena 1
16 C 16005, BEEAING < needle -++s-vvsan. cresean seeasresvs 2 o .
17 C 16006 BEARING - needle ,+»« v+ .. Sereneaan R | .
18 C 158147  COVER - differential housing =« s« .+ fressraseanann 1
BEARING - needle (se€ Ref, 16) oo~ « I P |
19  C " 18007 BEARING - needle «re«o« .« e tiasean D |
20 C 15803 HOUSING AND BUSHING ASSEMBLY - LH, = -sveveecovas 1
21'_ C 15807 BUSHING v vcvcucsvannas L T P TS 2
22 C 15804 HOUSING AND BUSHING ASSEMBLY - R.H, "t esvrovneann. | -
. BUSHING - (SEE Ref, 2]_) ........ h s e e e sresns s 2 »
23 C 15815  SHAFT - brake e...... e Bezeseerensaaiaa. I
24 C 15816 GASKET - houSing t0 COVET v vw, e et s tunnnnennnnn... 1
25 ¢ 11193 GEAR -output ... it ise e nee e,  c st e eas + 1 _
26 C 11187 GEAR - idler ..... e reaaw cesaet e e v e m e s 1
27 C .. 15802 . SHAFT ~OULDUL + v v v v e e ve s oen o Aetrertcanaa 1
28 C . 15801 SPACER ..... S, S 1
! 28 C 11205 WASHER ...v0.cve.. e e e e sees 1
30 C 16009 WASHER vt ittt it i iii i iennnnnns PR R |
231 - C 11195 SEAL - 0il  .i...... e R T L e 27
. 32 F 53650 PIN - dowel & irinniniiiiieanncnanenennnes crenen. 2 o
.33 187~ 996 SCREW - 1/4" x 1" NC hex héad, self-tapping +.uvoeulaua.. 10
34. 221- 13 PLUG - oil filler and drain + . . .. . .. et sac et 2
¢ 35.C 15134 - BOLT - "U" 5/18" v oo enennnn.. Pra e Ceaae 2
36 192~ 20 . LOCKWASHER - 5/16"ZP ......... feee e rrees &
37 129- 102 = NUT - 5/16" NC hex, ZP . ....... Preasrrrareaananan 4
38 :195- 104 . WASHER - 3/8"flat ....... e ttemerandensaaa 2 L )
-39, 192- 21 = LOCKWASHER - 3/8"  ,...... e PRI 2 . -
40 113-, 206. BOLT- 3/8"x 3/4"NChex ........... WLt 2 -
' " E . ke qa = .
3 - [ -«‘E: . 2
; . .
I ' . “3.
“Printed in U.S.A, May.1975 .
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CASE MODEL 118 COMPACT TRACTOR | -
’ . ATTACHMENT DRIVE T T
POWER TAKE OFF (PTO) ASSEMBLY .
REF. PART NO. DESCRIPTION . " "'REQ'D
1 C 18621 HO_USING-.PI‘O...........................-.... 1
2.. C 15083 PULLEY - PTObottom .., . . . . '"""""" U |
3. C 20185 PULLEYASSEMBLY—PI‘Otop B O
4 C 10822 WASHER - plain . .. .. P |
5 C_ 18815  BEARING-PTO ., .. .. " et ieen "2
8 C 15272 WASHER -bell ... . ..., . ..., 0¢0.0oo. ] Creeenaa. 1
7 113- 208 BOLT - 3/8" x 3/4" NC hex, ZP ... ... O |
8 192- 21 LOCKWASHER - 3/8"2p ., . . . ... . " R . 2
9 195~ 104 ° WASHER - 3/8" plain, ZP . . . .. Chreeaeen. e rteeeaan 3
10. A 30881  WASHER- spacer- ,...... .. L SR ¢ 7. :
11 113- 2123 BOLT - 3/8"x 2-1/4" NChex .,..........0connii?7 g
12 182~ 286 -SCREW-panhea’d3/8_”x1-3/4"lyc P I
13 € 17108 SLEEVE -imer, ;,.,......... hes e rareennae erva. 17
14 C 16714 - BUSHING - bearing , . . ... .. .. et 1
15 C 18716 ° SPRING-PTO ., ,..... "7 "°""" P |
16 131~ 179 . NUT - 3/8" NC hex lock . oo oo et Cesirenan 1
17 C 15672 PULLEY - idler ,, .. R T T TP S 1
18 C° 18608 ROD -'PTO ,.,... fertessaan L |
19 C 19015 LEVER - engaging ,..... e e e esenenennaes cesaa 1
S 20 132- 46 PIN - cotter 1/8" x 3/4" °, . .., . ........ Cse e neaean 1
21+ C 15527 .. SPACER .,......... .ooo" R T, 1
22 175- 415 'SCREW - 5/16" x 1" truss head;, ZP . ... B A |
23 . 192- 20 LOCKWASHER - 5/16" ZP ., ., ......... e enaenna. 3
2¢  129- 102 = NUT - 5/16™NC hex, ZP . .. .. Cetreeen Cetereaaa.. . 3
©25 C 10171 BELT-PTO ., _. .. .....coneooil’ ceearaea e 1
26 C 15252 KEEPER-belt . .. ... ........... cvesa. e »e 2
R 27  113- 102 BOLT - 5/16" x 8/4" NC hex . ........ Semacresennasn. 2
28 195~ 521 WASHER --5/16" |, .. . ... . . . ..... . Tae. 9
29 C 20475 BUSHING - nylon. o v wivu o, ettt e sieteanan . B
30 129- 103 NUT - 3/8"NChex evoueuvin.... Ceeea Cresiennaans 1
31 'C 18607 ARM -idler . ....... e et mt et e tesanna. e naaan . 1
32 C 15545 BRACKET - spring attaching . .. ... . R R T 1
. IMPLEMENT LIFT
.+ 1 C 15044 LEVER - implementlift .. ...:/.......... .. 0. 1
2 c 19172 ROD-push ', _,.... et taeeaeeaanan e e ety 1
3 C 14525 BUTTON - thumb  ,..,,......... et e anaraann. . 1
4 C 15156 BRACKET -saddle . ,,.........c0cueuun.. M ermaean 2
5 113-° 102 BOLT - 5/16" x 3/4" NC hex, 2P ., ... ... .. Ceeinaen. 4
6 192- 20  LOCKWASHER - 5/16"ZP . ... ......... " " |
7 -129 102 NUT - 5/16" NC heX, ZP .. ... \eueuunononoo, wean,. 4
8 138- 92 PIN - roll 3/16" x 3/4" __ . ..... Gt et etrecieenaan U |
-9 c 15554"SPRING..._Q.._.....,...........= ..... P AP |
- 10 138- 2054 PIN -.spirol 5/16" x 1-3/4" | ., . ... i.eon. ... ] P |
11 195- 521 WASHER - 5/16" plain =~ ,,,..... Cereassreaeans P |
Printed in U.S.A,
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: CASE MODEL 118 COMPACT’ TRACTOR
ELECTRICAL SYSTEM e
REF. PART NO, X DESCRIPTION e REQD
1 C 10458 BATTERY -~ 12volt. .o cneenvan B L |
2 C 18677 HABNESS. - WIT€ v v e essovecnncnnnses wewssseesesna 1 - i}
- 3 C. 14565 - CABLE - battery positive (red 10- 1/2”) B |
4 C 14566 * CABLE - battery negative (black 12" . .4 i v v ceces evines 1
5 C 17685 WIRE - battery negative to solenmcl case Cevemesanins P |
6  223- 7 FUSE ~7.5amp, +ecvvcanavaana teveesanas T |
i C 14553 ° SOLENOID=start ., ,.......... . |
k : 8 C 18816 SWITCH -~ ignition, includes Key ., 400 v enorenvcneses 1
5 € 17763 KEY - fgnition ,............. I |
10 C. 18203 WIRE - solenoid to PTO safety svntch ....... eesseenss 1
11 . C 19055 WIRE ~ PTO safety switch to clutch switch [, ..... eeesmes 1°
12 ¢C 18182 SWITCH - strip PTO & clutehh . ...... teetennanna faeee 2
13 C. 15114 CLAMP - battery hold down .. i cen v v oeneeen ceens 1
i4 BR 390307 STARTER - engine, 12 volt (repairs page 33) e
14 C 22701 STARTER - engine, 12 volt (repairs page 33B) ¢ ¢ v o+ v v o v« A |
14 C 22702 STARTER - engine, 12 volt (repairs page 33B) cierrana sew 1
15 C . 19453 SWITCH -5Strip s s em et vvesrnnas .. ‘e vesassss 1
. . 16 C-+ 21634 HARNESS WITE e e s 04 2 s 0 s s s ateesanonsansnensns ses 1
‘BREAKER CONTACTS o -
BR 299061 KIT - 1gmt10n T e e e e e csecansensens pe. 1
1 - BR 294628 POINTS AND CONDENSER e mcennsmanes e e seae sas 1
2 BR 26018 SPRING - breakel arlfl , .. oeceoeceeee P |
3 BR 260374 SPRING ~ connecior, condenser .., ...cc.o.. cemesna 1
4 BR 65704 - PLUNGER - breaker point ,......... e s e e eneea wew 1
- 5 BR 61760 ‘ KEY ﬂyw'heel ch loonl----.o--------oo.Jl|--' 1 -
6 “BR 93381 SCREW -~ breaker arm mounting t e ecceanaes ceveoaaas 1
7 BR 220477 CLAMP - condenser mounting ., ....,..%..... I
8 - BR 93042 SCREW - condenger mounting ..., e e e R
MAG. GND. "9 BR 222117 COVER - breaker point  , ., ......eucucens ceeeen A |
I — 10 187~ 1041 “ SCREW - sems, COVEI' , .. ....cvs o c it e cee. 2
¥
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‘'CASE MODEL 118 COMPACT:  TRACTOR
ELECTRICAL SYSTEM HARDWARE '
REF. PART NO : DESCRIPTION REQ’
1 C 14060 NUT-backup-----------_ ............ I I |
2 C 17426 WASHER - ignition switeh «c-eceoa, e e PR 1
3 .C 17921 NUT - eSCUtChe0n = -« wv e s v s et e tmmncosnenmsacnoensa i
T4 C .10836 NUT « Speed = ss s nnsonnnens AR R R cenae 2
5 193- ~ 70 LOCKWASHER - #10 external tooth te e e e e o 2
6  187- 484 SCREW - #10 x 1/2" self-tappingd heX s vereeana.. . 2
7 C 18204 . SCREW - #10x 1/4" binder hd. nylon s e e vennoncanans 1
8 195- 513, WASBHER-#10 ++cvraccennans R R R T, 2
9 c 15704 NUT « #10NC hex, nylon  « s ss o nmcamrcatcoscnnasan 1
10  129- ©42 NUT - # 10 ACOLTL » = = s s e v nsosaansnosansonannsenns .1
11, 111- 202 BOLT - 5/16" x 3/4" round head, Square RECK « v o st ceaanns 1
12 129- 102 NUT « 5/16" NCREX +vsce-osonenncnnnens P |
13 111- 108 BOLT - 1/4" x 3/4" round head, square neck‘ ........... PR |
14 129- 101 NUT -« 1/4" NC HEX. =+ e ¢ oo nusocanocesnannnnnaanes 1
15 129- 122 NUT -« 5/16" NFhex v eeticeacnanensa T 2
16 192- 20 LOCKWASHER - 5/16“' ....... “ e s e sasa . heemaaeesrae 2
17 182- 18 LOCKWASHER - 3/16"¢ - c'eveenncnnnnnnaenn Crre e ‘2
18 129- 27 NUT -#10hexecvovenne e s e s e e s s e st i s s 2
199 C 19521- CLIP -~ Wire Holder o e a v et v o e e emnmnns M e e erannea . 2
20 C - 19246 HOLDER - strip switch  + ... .--v.o. e e enaeaa 2
21 182- 523 SCREW - # 10 x7/8" pan head . =+ v s aneeeenanss tee-na 2
22 .C * 19254 - WASHER - 13/64" nylon" - .. ... esaaens S pen 2
.23 - 129« 77 NUT - # 10 square ............................. 2
¥ I
BR390307 STARTER - MITSUBISHI,
BR 390307 MOTOR - starting, 12V, Mltsublsm (Model MMD- SML). cee e
BR 299963 "DRIVE ASSEMBLY » et s s s s s s eswmas D |
BR 390454 - CAP ASSEMBLY -~ drive end (mcludes bearing & bracket) 1
BR 390456 ARMATURE ASSEMBLY - (includes washers) D 1
BR 390452 HOUSING - &tarter includes field cOilS) = = s e a v s v e v 0 au ™ .1
BR 390455 CAP ASSEMBLY - commutator end {includes bushmg, -
: brushes and Springs) ses s et e s ccancsannmns sees 1
8 BR 299962 BOLT = thru (includes nuts and lockwashers) «v v s« s a2
7 , BR 390990 BRUSH ASSEMBLY. ¢ st s e e e st sonvncnaoannsssensa 1
" .
Printed in U.S.A. © May 1975
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4 ' STARTER MOTOR - AMERICAN BOSCH
, REF. PART NQ DESCRIPTION REQ'D
1 C 22701 MOTOR - starting 12V, Bosch (Model 01965 23- MO-—30 SM) .. 1
2 BR 391461° DRIVE ASSEMBLY - starter cesvessrssanravennwes 1
3 ' BR 390444 END CAP ASSEMBLY - drive end, BoSch +eucvsreaass 1
- 4 NS5 - , WASHER - thrust (retain old washer for service) .,.... 1 -
5 BR' 391607 . ARMATURE - starter, BoSCh . e vecssrsensrerarss I
6 BR 350447 HOUSING-starter,Bosch T |
a i BR 390449 BRUSH ASSEMBLY - B0SCh v o v evevevvensaeoanseae 1
N 8 BR 390448 END CAP ASSEMBLY - com. end, Bosch ..... PR |
9 BR 390450 BOLT - thru - Bosch (includes waaher) eestecssasness 2
STARTER MOTOR - MITSUBISHI
1 C 22702 MO’I‘OR - startmg 12V, Mitsubishi (Model MOOIT02271) evses 1
' 2 . BR 391461 DRIVE ASSEMBLY - Starter .....e.eeoees ceesahes 1
3 BR 391585 END CAP ASSEMBLY -~ drive end, Mitsubishi ... ... . -1
- 4 NSS o WASHER - thrust (retain old washers for service) .,ees» 2
5 BR 391584 ARMATURE - starter, Mitsubishi .....sc00s00000-0 1
. 6 BR 300452 - HOUSING - starter, Mitsubishi ......... avesasna=n 1.
, 7 BR 390990 BRUSH ASSEMBLY ~ Mitsubishi .- escccacocssasoens 01
- 8 .BR 390455 END CAP ASSEMBLY - cbm, end (includes brush set} I
9 NSS - SPACER - starter (retain old spacer for sérvice) .ees.. 1
‘10 BR 93771 BOLT-thru,Mltsublshl tetesanaasvaresnresanee 2
P



;

Acaution

KEEP ALL SHIELDS IN PLACE.
BEFORE LEAVING OPERATOR’S POSITION:
BHIFT TRANSMESSON TO NEUTRAL

SET PARKING BRAKE - .
DISENGAGE ATTACHMENT CLUTGH
SHUT OFF ENGINE
REMOYE IGNITION XEY

WALT EOR ALL MOVEMENT TO STOP

BEFORE SERVICING MACHINE.

me~20 MImEzam-A-43

KEEF PEOPLE AND PETS A SAFE
DISTANCE AWAY FROM MACHINE

-

-

' STARTER MOTOR - BRIGGS |

REF, PART NO,

1
2
3
4
5
.6
7
8
9
1

~

C 22709
BR 391461
BR 330825
NSS - |
BR 390837
BR 330849
BR 391705
BR 330846
NSS

BR 391706

REF. PART NO,

&

O ol W LD DD

321 2474
321- 2475
321- 2477
C 18186

"¢ 15688
321- ‘2487
! &

Printed in U.S.A.

o

DESCRIPTION
MOTOR - starting 12 V. Briggs

DRIVE ASSEMBLY - starter- “ s s ee s s sasnaganuee

. WASHER - thrust (see item 3 or 8)

LR N R A N ]

ARMATURE - starter, Briggs
HOUSING - starter, Bripgg, ««+--rs v
BRUSH ASSEMBLY - starter «+-.-- cre e
END CAP ASSEMBLY - com. end {includes brush set) - -

SPACER - (see item 3 or 8)

CASE MODEL 118 COMPACT TRACTOR

= ¢ 2 8 0 48 2 4N s a e

END CAP ASSEMBLY - starter (includes items 4 & 9) - -

BOLT ASSEMBLY - thru {includes washer) « = » - seecs

DECALS

’ ‘ 'DESCRIPTION
DECAL - R, H.
DECAL - L. H,
DECAL - instrument panel
DECAL - PTO
DECAL - brake lock
DECAL - "Caution" (optional)

.

« & ® 2 ¥ @

L T T ]

[

a ¢ @ a
« ® -® @

l

s o« ® = a 3
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REQ'D

e e e, 1

. 1

. 1.

. A

crecenas 1]

R W

Y ERERER] 1

S ¥

. 1

- 2

REQ'D

PR R 1

cni s 1

TR ¢

e e w e s da 1

tivaasas 1

TR 1
‘May 1975
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321- 2484

1 131- 629
2. 187~ 1047
- C 14302
3  NSS

4 -~ C 14305
5 C° 14304
6 . C 14303

Printed in U.S,A,

REF. PART NO,
NSS -

1 C 14302

2 C  14537.

3 € 19177

4 C 19222

N

7 —

CASE MODEL 118 COMPACT TRACTOR
HEAD LAMP"KlT(OPTION“AL)

DESCRIPTION ;o
' KIT ~'head lamp (ordér as J6 machmery item) .,

HEAD LAMP . . ... .%eeuuneennnns DD
CONNECTOR - headlamp ., ......... -
HARNESS - Wire, ., . oo vevnvaonsansn
SWITCH - headlight , , ... .ceveeesuvansrantansns
DECAL-lights ,.........000cannnen
_ Y . .
- HEAD LAMP
NUT-épeegl\...........'.. .....
SCREW - #8 %-1/2" round head, Phllllps, self-tapping ., ...
HEAD LAMP ASSEMBLY . L ..t uieueeroneeaasnnnns

RECEPTACLE - head lamp (order C14302) R,

BULB - headlamp ,........ Ceeraese e

GASKET -headlamp . ... . ... eccceenmmoreans

LENS - head lamp feeaenee PRI

' ° . . .[?.’
i .
] rer
. 1
5]

August 1972
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. . NUMERICAL INDEX ' .
38 NUMERICAL INDEX q bART PAGE REF. PART | . PAGE  REF. PART PAGE. REF.
PART® PAGE REF. "PART. PAGE, REF.- .  PARF, PAGE™ REF. PAKT NO. . No. . NO. NO. No. - NG 'NO. 'NO.
NO. NO.  NO. NO. NO.  NoO. No. NO. NoO. : bl -~ o T
< e . - C 11174 27 4 €. 15511 - 25 xR C- 17866, 23 16
A 27795 5 35 .BR 221796 7748 BR 299572 "5 16 ¢ 11178 27 .11 . C 15519 11 1 C 17921 33 3
A - 30881 21 -, "9 BR 221885 7 4, BR. 299577 9- - ¢ 11187 27 26 .C 15526 11 6 C . 18015 19 3
A 30881 28 ;. 10 BR 221898 5° 38 BR 299650 © ° 13 16 -~ * 11193 ‘27 25 C. 15527 29 21 C 18016 19 1
A 37247 25 28 BR 221901 = "9, &7 BR 299707 13 18" - . 11195 27 31 .C 15534 . 25 14 "~ C 18017 19 18
‘A 62549 - 25 15 BR 221907 9 89 BR 299740 13 24 & 11205 .27 29. C - 15540 11 10 C | 18182 3. 12
BR 23108 13 + 7 "BR 221986 . . 13 15 BR 299762 13- ° 113 o - q1222 27 12 C 15545 23 15 C - 18186 35 4
BR 26018 a1 .2 BR 221995 13- 20 . BR 299848 7740 & . 11529 S11 18, C . 15545 29- 32 c .| 18203 31 10
BR " 26157 13 6 *| BR - 222010 13 12 BR 299852 13 - 3L ¢ 11545 11 19 'C - 15546 25. 2 |.@" 18204 33- 7
BR 26828 5 30° BR 222014 13 22 . |. BR 299962 33 . 6 ¢ 1i%08° 21 5 € 15548 25 17 C 18205 15" - 11
BR 27590 13 3 BR 222027 13 26 4 . BR 299963 33 1 ¢ . 11042 . 25 30 C , 15564 29 .9 C © 18208 1. - .9
BR 27750, 5 12 BR 222114 5 . 21 “BR' 390180 o 46 - ¢ . 12003 - ‘25 29 C. 15584 .25 -« 3 C 18207 25 1
BR 27803 5 - - 238 BR 222117 5 38 BR 390238 9 93 . & * 12110 - 21 -2 C - 15585 25 4 C. 18209 25. . 16
BR 61760 747 BR 222117 31 . 9 BR 390307 .31 4 ¢ ., 21" 3 . €. 15597 25 ' 24 C' 18210 4125 18
BR 61760 . - 31 o BR 222211 T8 | BR390307. ° ‘33 > ¢, 12370 21. 5 C. 15610 17 _ 2 C 18233 —~ .25 _ 38
BR 65704 31 4 BR 222212 7 83 BR 390347 5 150 & 7 12975 19 20 C. 15658 35 5 € . 18468 23 2
BR 65906 5 29 BR 222263 7 75 BR 390348 5 15 . - 12075 21 8 C ° 15672 - . 29 17 C’ . 18479 15 1
BR 66068 7 70 BR 222277 7 52 BR 390349 5 15, -c* .13012 23 11, | Cc 15704 33 9 |-c. ' 18607 . 29 31
* BR 66538 . 9 90 “BR 230759 5. 33 BR - 390350 5 15 ¢ - 13106 S TR C 15786 27 8 C 18608 29 18
BR 66554 7 69 BR 230896 13 11 - BR 390379 1, 12 3 ¢ 13716 N2t 11 .C 15787 27 9 k.C 18621 29. 1
BR 66768 5 B .BR 230927 5" 5 . BR 390380 5 . 2 ‘¢ 14080 33 L C 15788 270 1| ¢ 18626 21 18
- . -~ BR 230932 - 13 ° 25 BR 390402 5 20 ¢ 14201 ©1g 19; C - 15801 21 28 € . 18661 . 15 -
BR 91920 1 67 ‘BR 230876 1 78 BR 390419 5 24 & . 14302 37 - C 15802 27 ‘27 C 18662 15 &
BR = 91920 13 9 BR 260374 31 3 BR 390444 - 33B 3 &\ 14302 37 I C 15803 27 20 C 18664 ‘15 3
BR 92659 5° 22 BR 260584 7 86 BR 390447 - - 3B 6- ¢\ 14303 37 6 C  15804. + 27 22 C 18670 15 2.
BR 93038 13 8 BR 260933 I | BR 390448 338 8 ¢ . 14304 37 . 5- C 15807 27 21, C 18677 a2
BR . 93042, 7 50 BR 260971 .1 53 'BR  39044% 33B0 7 ¢ \14305 .- 37 4 | C ' 15808 27~ 2% | "¢ . 18695 . 23 19
BR 93042 31 8 .| BR -261038 5, 9 BR 300450 3B 9 ¢ 14505 29 3 C - 15811 27 "' 6 C 18702 17 9.
BR 93158 9 96 BR_ 261055 5 27 BR 390452 3. .4 ¢ 14534 177 4 C 15812 - 27 5 C‘ 18718 o 29 15
'BR 93163 . 5 37 BR 261116 13 .29, BR 390452 33B - 6 ¢ 14537 37 2 C . 15813 27 15 C - 18816 SN | 8
BR 93210 7 44 BR 261129 i 54 'BR 390454 33 .2 ¢ 14553 31 17 -C 15814 27 7 18 ‘C 18837 25 22
BR 93211 7 45 BR 261117 . - 7 55 BR 390455 33 5 ¢ 1a58% . ..31 3 C 15815 27~ 23 €. 18839 25° 35
BR 93323 11 .15 BR " 270382 13, 28 BR 390455 3B 8 o 14666 . 31 . 4 c” 15816 27 28 | Cc 18915 29 5
BR - 93357 13 1. BR 270430 5 19 BR 390458 v 33 3 c 14900 ° ’ 25 25 c 16005 |27 .16 . C 19008 13 7 -
BR 93381 9 88 BR 270511 13 21 BR 390640 5 1 ¢ 15066 21 1 C 16008 2 17 C 19012 “13 1
BR' 93381 31 6 BR 270528 11 13 BR "’ 390662 7 56 ¢ 15067 21 11 C’ . 16007 27 19 C . 19015 29 19
BR - 93410 3 94 BR 270538 . 5 7 BR 390684 13 23 - ¢ 15068 21 13 C. 18009 27 30 C 19044 29 1
BR 93438 7 84~ BR 270538' - 11 17 BR 390693 7 7 ¢ 15083 29, 2 C 186129 17 .1 C 19055 : 31 11
BR 934908 T 60 BR 270538." 13 14 BR . 350811 - 11 8 ¢ ' 15090 21 1 e 16245 19 1 C 19069 15 12
BR 93536 7 42 BR 270539 11 .16 |. BR 390825° .8 3. ¢ 15003 ‘ 21 . 6 C. 1674 29 14 C 19072 23 22
BR 93536 7 81 BR 280005 7 41 ,BR 390837 35 5 ¢ 15096 19 4 | ¢ 16724 21 3 | c- 19073° 13 8
BR 93572 7 58 BR 292260 5 26 BR 390846 " 35 8 ¢ 18097 19 5 | C ' 1673% 23 3 ‘Cc 19107 - 23 8~
BR - 93572. 13 27 BR 292681 = 13 5 BR 350849 5 . 8 C . 15104 ' 19 12 . C 16752 ~ 13 3 ‘¢ 19112 *15 17
BR 93585 B .. 14. BR 294606 5% - 4 BR . 390892 . 9  85. . ¢ ' 15105 19 13- 1. C 18752 23 18 C . 19118, 17 5"
BR' 93621 9 BR* 294628 3t 1 BR 390918 7 . 7 ¢ 15106 .23 1 C 16898 - 25 37 c. 19171 39 25
BR 93621 9~ .86 . BR 295840 5 17 "BR 390990 93 7. & 15113 .21 % 12 - C " 16948 21 2-' | . "19172 -~ 29 2
BR 93622 11 14 .BR 295841 5 17 BR " 350990 33B 7 C 15114 ‘ 31 13 C 16948 ° 21 . 17 c 19177 37 3
BR ‘93630 5 25 BR 295962 5 3 BR 391481 33B 2 C 15116 N L 19 C " -17038 15 - 16 C . 39222 37 4
BR 93771 - 33B 10 BR 295963 5 11 BR 391461 35 2. ¢ 15127 . 3 & C 17108 "¢ 29" 13 | | -C:e'19246 33 20
" BR' 210728 5 32 BR 208303 T 8l BR .301584 "33 5" & 15134 gt~ 35 .|-c 1mes - 23 5 C - 19254 33 . 22
BR 211383 -7 51 BR 298614 5 18 BR 391585 BB . 3§ ¢ . 15155 25 10 |'C 17203 23 13 v - 19453 .31 15
BR 211712 13 17 BR 298616 5 10 BR 391607 33B- 5 C 15156 23 - 14 C. - 17204 . 23 9 C "*%,.19521 033 19,
BR 211778 1 43 BR 298923 5 12 BR 391705 3B 7 c 15156 23 23 C 17207, 23 112 . | ¢ 19624 .25 .21
BR. 220477 31 7 BR 298968 9. 87 BR 391706 35 10 C ' 15156 , - 29 4 . C 17211 230 13" | C’ .19841 i 19 17 -
BR 220521 13 4 BR 298061 3 - ' 10292 21 12 C . 15174 1r 2 | C 7 17213 23 8 € .~"20185° - 29 3
BR 220680 7 62 BR 299098 13 ., 19 .C,° 10458 31 1 C 15178 .. 23 14, |[-cC 17231 - - 25 20 € 20475 - 0 .29 297
BR 220680 7 .82 BR 299392 9 .8 I ¢Cc - 10857 11 5 C 15252 - 29 26 C 17234 - 25 -, 32 T - 21634 31 16
BR, 220865 7 48 BR 299500 7 72 C 10678 13 30 C . 15272 20 16 C 17410 23 16 Cc 22700 3,-, 3 14
BR - 221535 7 59 BR 299543 9 .92 ¢ . 10822 29 4 c 15498 23 20 4 C 17426 33 -2 C 22701 3w 3B 1
BR. 221559 7 57 BR 299569 . 5 ° 16 C- 10836 33 4 T C 15499 23 21. C 17685 31. 5 C 22702 Y8t 4.
BR 221596 5 .28 BR 2095870 . 5 16 - | ¢ 11172 27 7 c 15511 . 23 e | C . 17763 31 9 c 22702 33B .1
BR . 221760 7 65 | BR 299571 . 5. 16 c 11173 27 ‘3 , : : . ' e 22709 351
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NUMERICAL INDEX

. PART PAGE ' REF. PART ‘PAGE , REF. PART PAGE REF,
NO. NO.: NO. . * NO. NO. No. NO. NO.
19833 27 10 129- 325 =~ 21 16 - 192- 23 21 14
53650 21 32 129- 504 11 4 193- 25 7 68
32763. 23 9 129- 642 33 10 193~ . 53 25 23 .
- 20677 9 ¢ 91 131- 69 23 18 193- 70 33 5
25070 23 24 131- 185 25° 31 195- 102, 13 11
B 33565 _ 21 20 iglf 133 gg .1 195- 104 * ‘23 ks
. 1- " 178 7 195- 104 27 38
HARDWARE CODE NUMBERS 131- 178 . 25 21 1% 1o 29 :
11- . 312 7 63 131- 179 29 16 "195- 513 33 8
13- 436 27 .13 - 131- - 629 3 - 1 <f - 185- 521 19 16
. 41- 24 13 2 131~ 1113 19, 2 .195- 521 23 19
92- - - 4 27 . 14 131- 1115 - 13 .8 195- 521 25 33
111- 108 33 13 131- 1127 © 21 19 195- 521 29. 11
111- 202 19 8 132- 26 23 10 195- 521 29 28
111- =202 33 11 - 132- 46 29 20 195- 525 23 10,
113- 2 13 9 132- 48 23 - 12 195- 541 23 22
13- ° "2 25 9 132- 311 21 10 195- 2012 25 7
, 113- 3 13 12 132- 320 25 - 34 195- 2029 21 8
113- 4 15 13 136- 103" 5 34 195- 2069 19 11
113- 102 17 6 138- 51 25, ., 1% 214- 4. 25 - 19
113- 102 23 5 138- 92 23 15 214~ 103 11 7
113, 102 23 17 138-. 92 29 8 219- 10 21 4
113- 102 .29 5 138- = 251 13 10 219- 17 19 14
113- 102 29 27 138-- 2040 21 23 219-% 404 21 6
113- 103 15 5 138- 2054 29 10 - 221- 13 5 8
113-. 103 18 15 138- 2055 21 4 221- 13 - 27 34
113- 103 21 22 -164~ 543 13 2 223- 7 3t 6
113- 122 17 3 173~ 215 11 3 ~.321- 2474 35 1
113- 206 15 21 | ¥75- 415 29 22 321- 2475 35. 2
113- 206 27 40 - 178~ 858 23 3 321- 2477 35 3
113- 206 20 © 7 178- - 858 23 21 321 2484 - 37 -
113~ 207 15 - 8 178-  858. 25 26 321- 2487 35 6
113- © . 207 21 10+ |, 182- 286 29 12 : :
113- 213 29 11 . [ ~182- 523 33 21
113- © 219 23 4 187- 484 33 6
113- 241 25 11 187- 998 27 33
126- 16 19 - 6 1874 1036 15 .18
. 126- 16 23 2 187- 1041 5 ,.39
126-. 21 21 7 1189~ 1041 31 - 10
126- 109 : 25 5 187% 1047 11 - 11
129- 6 7. M 187 1047 37 <2 ,
128- 7 7 64 192- 18 33. 17
. 129- 27 ‘33 18 192- - 19 13 10
129- 7 . - 33 23 '192-. 19 15 14
-129- 101 ; i15 15 -192- 7 19 25 8 . .
o129~ 101 - i 33 14 192- 20 13 4
129- 102 o113 5 '192- 20 - 15 6
129- . 102 i 15 7 192- 20 17 - "7
129- 102 ;17 B 192- 20 19 9™
129- 102 i 19 10 192- 20 21 21
129-° 102 23 7 192= . 20 23 6
129- 102 23 20 192- 20 23 19
129~ 102 Lo27 37 192- 20 27 36
129- 102 *{ 29 7 | '192- 20. 29 8
129- 102 P29 24 192- 20 28' 23 - .
129- 102 - Ioa3 12 192- 20 33 16
129- 103 . 158 - 10 192- - 21 15 9
129- 103 L 257 36 192-. .21 21 9
129- 103 . P20 . 30 192- 21 25. 12
,129- 122 |83 15 192- 21 27 39
129- * 125 [ 21 15 192- 21 29 8

¢

INGERSOLL

Ingersoll Equipment Co., Inc.




